FN16250

60-70 N LBS.
OFTOROUE INDUSTRIAL OIL FREE FINISH NAILER
4 PLACES. CLAVADORA INDUSTRIAL EN BARRA LIBRE DE LUBRICACION

CLOUERS INDUSTRIEL DE FINITION EN BANDES SANS HUILE

Item 59 Available
{not shown)
Rebuild Kit, FN16250-RK
includes items:
3,4,7-10,13,14,15

Item 58 Available
{not shown)
Head Valve Kit, 110114
includes items:
6thru8

16
Item 57 Available I
{not shown) Jj

BTSX Trigger Valve Kit,

OFTORQUE

TV-BTSX {21-29 KGF CM)
includes items: 1 40
29,31,32,33,37
-
N
\
\
\
\
|
8090 IN LBS. |
OFTORQUE
(92 - 104 KGF CM) )
2 PLACES.
1 /
Item 56 Available /
’ {not shown) : /
Contact Trigger Kit CNTK1 Nﬂ P 4
} -
20-25 IN LBS.
| OFTORQUE ' 4 e
{2329 KGF CM) \ 18:25 IN LES. -
% . N OFTORQUE _
- (21 - 29 KGF CM) -
8 N\ 2PLACES. -
AN —
. — -~
2530 IN LBS. -~ _ _ -
OFTORQUE
{92-104 KGF CM)

IP1185-1REVF 12/06
TO BE USED WITH PARTS LIST IP1185-2 AND OPERATION AND MAINTENANCE MANUAL 166066.



Item Number

O 0 39 N N B~ W N =

[\ I \O I (O T NG R O I NG T O R O R O L a a e
0 I N L AW NN R O VO 0O NN N R W N O

Part Number

MSC5080-25
166094
166011
850007
000000-00
116057
9R 188849
166005
166032
166044
166031
166070
166007
000000-00
000000-00
166098
166049
166012
166053
108720
000000-00
MSC5080-8
000000-00
166022
107522
107582
100387

PartsList for FN16250K -2 Type O

Description

SCREW-SHCS-M5X0.80X2
CAP-MACHINING
SEAL-FRAME/CAP
O-RING-2.050X.103

No Longer Available
PLATE-HEAD VALVE
HEAD VALVE SEAL
ASSEMBLY-HEAD VALVE
SEAL-HV INSERT
ASSEMBLY-SLEEVE
SLEEVE-RING
ASSEMBLY-PISTON/DRIV
BUMPER-BOTTOM

No Longer Available

No Longer Available
ASSEMBLY-FRAME
ARM-UPPER CONTACT
NOSE
STOP-ADJUSTMENT
WASHER-PWN M5

No Longer Available
SCREW-SHCS-M5X0.80X8
No Longer Available
FOOT-TRIP

GUIDE-TRIP
ASSEMBLY-S.T.TRIGGER
SPRING-COMPRESSION

Page 1

Qty Required

e e e e e e e S N S e O S S e S S N e e e e T e T e T e T S = S |



Item Number

29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

Part Number

121005
166065
850144
MRGO002514
121029
166020
000000-00
166064
N86115
100298

MHE4070-100

121052
MSC5080-8
166097
113569
166026
166096
121035
175414
PW8
105235
113550
000000-00
MPP030020
113579
113568
113567

PartsList for FN16250K -2 Type O

Description

HOUSING-VALVE
SPRING-CONTACT ARM
O-RING-.614X.070
O-RING-.098X.055
STEM-VALVE

CORE TIP-FIXED

No Longer Available
SPRING-COMPRESSION
COMPRESSION SPRING
PIN-SPIRAL M3X30
ELASTIC STOP NUT-M4
SCREW-SHCS-M4X0.70X2
SCREW-SHCS-M5X0.80X8
ASSEMBLY-MAGAZINE FI
STOP-LATCH

PUSHER
ASSEMBLY-MAGAZINE SL
SEAL-FRAME END CAP
ASSEMBLY-END CAP
WASHER-PWR-.188
SCREW-SHCS M4X25
SHUTTLE-PUSHER

No Longer Available
PIN-SPIRAL M3X20MM
SPRING-LATCH
LATCH-COVER

LATCH

Page 2

Qty Required

e = N T NS e N e S T O T e e S e S S = | T N T e S e S e e e e



PartsList for FN16250K -2 Type O

[tem Number Part Number Description Qty Required
56 CNTKI1 KIT-CONTACT TRIP CON 1
57 TV-BTSX BT/SX TRIGGER VALVE 1
58 110114 KIT-HEAD VALVE 1
59 FN16250-RK REBUILD KIT 1
60 175409 BELT HOOK KIT 1
60 173896 HOOK-BELT 1
800 100679 LUBE (1LB.CAN) 1
800 100653 LUBE (2CC) 1

Page 3



